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Report No. RSZBHST150624155
List of Attachments:
Appendix 1: 1 pages of Photo Documentation

Summary of testing:

Tests performed (name of test and test clause):

Test items Sample Number

T.1: Altitude simulation / = & #40,
T.2: Thermal test / & &l i

T.3: Vibration / #k%) C1#-C10#
T.4: Shock / {7

T.5: External short circuit / #1348 ¥

T.6: Crush / /& C11# - C15#
T.7 Overcharge / i 75 B1# - B8#
T.8: Forced discharge / 3 il it C16# - C35#

The sample’s status is good.
FEAIRIL R

The conditions of the cells of samples No. C1# to C10# are at first cycle, in fully charged states.
P 5 C1# - C10# 5 — IRABFA 78 0 H JE 56 45 78 HURAS A L A5

The conditions of the cells of samples No. C11# to C15# are at first cycle at 50% of the design rated
capacity.
FEdh 5 C11# - C15#H9 58 — RGP 76 180 FiL FA) 3 75 e 28 AR 2 B 1950 % 1R 745 4 B

The conditions of the batteries of samples No. B1# - B4# are at first cycle, in fully charged states.
FEdndn 5 B1# - B4# N5 — IRIEH 78 i A A 52 & 78 HOIRAS I it

The conditions of the batteries of samples No. B5# - B8# are after fifty cycles ending in fully charged
states.

P i 4 5 BS# - B8#/ T+ IRVEFF 78 7 F I 95 56 4 7 IR A [ el

The conditions of the cells of samples No. C16# to C25# are at first cycle, in fully discharged states.
B2 5 C16# - C25#9 55 — KRG PR 78 15 FiL A 1 5 S AR S A LA

The conditions of the cells of samples No. C26# to C35# are after fifty cycles ending in fully discharged
states.

FE L% 5 C26# to C35# T+ XA P 70 7 L A WA/ 52 A T FER A5 ) L3t

The Rechargeable Li-ion Polymer Battery submitted by manufacturer are single cell batteries. According
to the standard, a single cell Battery is considered a “cell” and shall be tested according to the testing
requirements for “cell”.

il R SR SR T 7 R R A R A B U I, ARIEARAERE, AR A B Y R R A, R
A B SR AT I
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Test Procedure:

1.Each battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the
same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be
conducted using undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on
cycled batteries.

T AR M I R AT TAET.8 TR . Bt b B ZE M R [ — L e b b TR R T 1 £ T5. 5
ST OMT.8RAL A A IMRICIL A it o iRIGT. 707 LU 56 BT AE R IR T, T 500 (5 A 3 A AR 4R U e s
17, LAER S AT b .

2.In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M+-M,)/M;x100

AT RUFEGR, ATHUTARTH: JREHK(%)=(M-M2)/M;x100

Where M, is the mass before the test and M is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as "no mass loss".
K M2 R AT R &, Mo iR I8 S (1R & . WR R BRI TR BUE, MR TR B,

Mass M of cell or battery Mass loss limit

R B U PR R R BRAE
M<1g 0.5%
1g=M=<75g 0.2%
M>75g 0.1%

3. Intest T.1 to T .4, batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire and if the open circuit voltage of each test battery after testing is not less than
90% of its voltage immediately prior to this procedure.

FERATAZET 4, WbGH LS LER. TS, THRE. THREMTEKA, B8N R iRk
J5 BT BR B AN F AL 71X — iR 30 BT R /990%.
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Possible test case verdicts:

MRA E

- test case does not apply to the test object ................ " N/A
HEAER T IR R

- test object does meet the requirement ................... © P (Pass)

WRARF & HE

- test object does not meet the requirement ................ " F (Fail)

WANTT & E

TEStING.. k... o in it s s Roseia o s 3

Date of receipt of test item .......ccocecveeveeevevreeeeerennn, 1 2015-06-05

Date (s) of performance of tests..........cccceeeerrrreuneces ! 2015-06-05 to 2015-06-17

General remarks:

The test results presented in this report relate only to the object tested.

A B GS RAT AR RE T 7 5 .

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory. 4% & R &AL = B EAS LIS,

"(See Enclosure #)" refers to additional information appended to the report.

"(See appended table)" refers to a table appended to the report.

Throughout this report a point is used as the decimal separator.

General product information:

The batteries, model no. BL1200P4054481S1PCAC, are Rechargeable Li-polymer Battery and used in port-
able applications, consist of single Rechargeable Li-polymer cell, model no. GP404852.
Additionally, details information of the cell and battery, as following:

Product name Rechargeable Li-polymer Cell Rechargeable Li-polymer Battery
Type/model GP404852 BL1200P4054481S1PCAC
Nominal voltage 3.7V 3.7V

Rated capacity 1200mAh 1200mAh

Maximum charging 4.9V 4.9V

voltage

Maximum charging

i) 1200mA 1200mA

Maximum discharging 1200mA 1200mA

current

Discharge cut-off 30V 3.0V

voltage

Dimensions -- 4.1mm X 48.5mm X 54.0mm
Weight - 22.0g

Shenzhen Beihang Testing Co., Ltd.

Room B201, The Complex Building of

Phone : +86 755 8650 3482 Virtual University Park, No.2, Yuexing 3rd
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

38.3.4.1

Test T.1: Altitude simulation//&; BEEEH

P

Test cells and batteries shall be stored at a pressure
of 11.6 kPa or less for at least six hours at ambient
temperature (20+£5°C)/#4 £ & il B i 78

IR N20£5°C. KK A KT 11.6kpaff # 15 o
[ N

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

[RSMEBAFEER: LRERK. LRE. £
M. oo EHRUEEEKIR; s aib
BUR HIIT B R TR T T B B E (190% . 5
KT B I 77 T A B SR ANE F F 58 AT Y et AN e
it

No leakage, no venting, no
disassembly, no rupture and no
fire. / L. EEM. I &
B TR TE KR R

The data see table 1.
1A E A WA

38.3.4.2

Test T.2: Thermal test/38 FF iR

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 75+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40+2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10 times,
after which all test cells and batteries are to be
stored for 24 hours at ambient temperature (20
+5°C). /B K R 75£2°CHI R B i B /06

ANNEE, RIS 40£2°CHIF 1 b il B /067N
BTO 5 45 A R K () B N 8] 93040 b o m G #R
101K, BRJEHHE R IAE2045°C 1 R85 rh 5 B 24N
i

For large cells and batteries the duration of
exposure to the test temperature extremes should
be at least 12 hours. /xf - K HIES, 7EERAMCIERF
JBCE R ] B /> 124N B

N/A

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

[EMEBAFEER: TREHRKL. LRE. L8
M TR TRRUREE KR, B A ib
WUE BT B H TR AN T I B0 T % LR F990% . BT
KT R 7 T A B SR ANAE FH F 58 A 5 FL s B E A A R
it

No leakage, no venting, no
disassembly, no rupture and no
fire. / LiwW. TLEM. X 4
. TR ULRTGE KR R

The data see table 1.
[ MR HE MR,
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UN 38.3

Clause

Requirement + Test

Result - Remark Verdict

38.3.4.3

Test T.3: Vibration/#Ez)

P

Cells and batteries are firmly secured to the
platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular
to the terminal face. /#¥ i W0 2512 [E] b 22 B 72 IR 5) &
S F. IRELUEZEAN, LL7THz8 0% 200Hz,
RIGWD BIBITHZ A —AMEIR, — MEF G159
o MEMANEAEAHEER A A EER120K, 13
AT o Fodt—ANRE) 77 1 6 R T LR (AR
-1

The logarithmic frequency sweep shall differ for cells
and batteries with a gross mass of not more than 12
kg (cells and small batteries), and for batteries with a
gross mass of more than 12 kg (large batteries). /x}

TR KT 12Kg IR i (B E A/ B ) 5 gt
12kg I IR BLIth), ST EFISARE ,

For cells and small batteries: from 7 Hz a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increased to
200 Hz. /3T B AU/, X538 MTHZHT
IRERFF 1 gNiF) R RIS & B 2A R A18Hz, R EHIR
PEORFFIED.8mm (SRFE1.6mm) H-14 04 % B 3 &%
KINEEIEF8gn (FF L) Jy50HZ), A4 5 K nidt &
FF{E8gNEL B4 % 3 N £/200Hz.,

For large batteries: from 7 Hz to a peak acceleration
of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm
total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25
Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased

to 200 Hz. /xfF-KHaith, XHEEMA: N7HZIF8A R
FE1gnEY BRI B EL IS 18Hz, SR JE K5 R 1A {7
FFE0.8mm (SR EE1.6mm) HH4 NS B 25 A
WA F2gn (SMF L )925Hz), A5 5B KN AR R AE
2gnE B4 F1E N £)200Hz..

N/A
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UN 38.3

Clause

Requirement + Test

Result - Remark Verdict

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if
the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular
mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and
batteries at fully discharged states./H &1 B it 754
ZoR: TFERK. TRE. EEHE. oM. T
RULTHE KR s i 5 i 7 5 6 A
BT WU HT FF B B 1990% . I % T #7722
RAE B T 58 A L 9 RS A it

No leakage, no venting, no
disassembly, no rupture and no
fire.

| K TEE. Eofd. T
MRURTEE KR .

The data see table 1. P
1 AR EE WA,

38.3.4.4

Test T.4: Shock/Hd7

Test cells and batteries shall be secured to the
testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.
Each cell or battery shall be subjected to a half-sine
shock of peak acceleration of 150 gn and pulse
duration of 6 milliseconds. Each cell or battery shall
be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of
three mutually perpendicular mounting positions of
the cell or battery for a total of 18 shocks. /LA %2 [ {4
FEREEEFANRER . XE A5 LG A150gn
(I IESZR IR, Bkihdegems. GANEE b
FEZABAHEEBEIBZEFVHETREZ=IR
i, BEERTTMEZ=KMWE, BHEZ18IK
i

However, large cells and large batteries shall be
subjected to a half-sine shock of peak acceleration
of 50 gn and pulse duration of 11 milliseconds. Each
cell or battery is subjected to three shocks in the
positive direction followed by three shocks in the
negative direction of each of three mutually
perpendicular mounting positions of the cell for a
total of 18 shocks. /2K H:E Fl K HE it 20145 52 B K n s
FES0gNFARK M RESERT (A1 1 ms 3 Esz b i . |4
FE b ZUE = A AR B b 2 507 6 9 IE J7 4
R=KMidi, HEERFTMEZ=KmE, BILE%
18k o

N/A

Rev.: 2.0
Date: 2015-06-25
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UN 38.3
Clause Requirement + Test Result - Remark Verdict
Cells and batteries meet this requirement if there is | No leakage, no venting, no
no mass loss, no leakage, no venting, no disassembly, no rupture and no
disassembly, no rupture and no fire and if the open |fire. / TiF#. TEME. T4
circuit voltage of each test cell or battery after testing | fiz . 241 1 F2 kBl
is not less than 90% of its voltage immediately prior %,
to this procedure. The requirement relating to
voltag_e is not applicable to test cells and batteries at The data see table 1. =
fully discharged states. | BUREAE W31
[ UGBS ER: BRERK. LHRKE. TE '
M. TR TWRVLRTEHE KIS ek b
W5 BT B B AN T U3 0 FF 6 H R 9 90% .
BT 5% T B 77 THT A B2 SRANIE A T S 2T fL 5 O i
SR
38.3.4.5 |Test T.5: External short circuit/4M 545 P
The cell or battery to be tested shall be temperature
stabilized so that its external case temperature
reaches 55+2°C and then the cell or battery shall be
subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 55+2°C.
This short circuit condition is continued for at least
one hour after the cell or battery external case P
temperature has returned to 55+2°C. /f# =Rl FF 55
MRS REAESS £2°C, LME REMSMRIRAE LS
55+2°C, RJEHEHEM IE SR /N F0. 1 BRI ) 5 FL B
BIBE TR, FEMAISMRIBERE 15542°C 2 )R
RIFHEBERE1/DNNLLE.
Cells and batteries meet this requirement if their No disassembly, no rupture
external temperature does not exceed 170 °C and | and no fire during the test and
there is no disassembly, no rupture and no fire within six hours after the test./
during the test and within six hours after the test./fl | 7yt i 75 o LL % 2 56/ /N
SHEBIAFEER: ERKERT AR TN | gy, sh32i8 8 FBE170° C,
M, SERIBEABIL70°C, FELSHE. THRM | 360 /0. TREmMTEE K P
B KRB KE. REE,
The data see table 1.
1 AR W& .
38.3.4.6 |Test T.6: Impact / Crush/ig& i/ E P
Test procedure — Impact (applicable to cylindrical Prismatic cell/ 75 & H.it
cells greater than or equal to 18 mm in diameter) /3 N/A
(&S THERTRET18mm i FATE )
Shenzhen Beihang Testing Co., Ltd.
Room B201, The Complex Building of
Phone : +86 755 8650 3482 Virtual University Park, No.2, Yuexing 3rd
Project No: ST150624155 Fax: +86 7558650 3182 Road, South Zone of Technology Park,
Rev.: 2.0 Yuehai Street, Nanshan District, Shenzhen,

Date: 2015-06-25
Page: 8 of 14

hitp://www.hc-stc.net

Guangdong, China.



Report No. RSZBHST 150624155

UN 38.3

Clause

Requirement + Test

Result - Remark Verdict

The sample cell or component cell is to be placed on
a flat smooth surface. A 15.8 mm+0.1mm diameter,
at least 6 cm long, or the longest dimension of the
cell, whichever is greater, Type 316 stainless steel
bar is to be placed across the centre of the sample.
A 9.1 kg0.1 kg mass is to be dropped from a height
of 61+2.5 cm at the intersection of the bar and
sample in a controlled manner using a near
frictionless, vertical sliding track or channel with
minimal drag on the falling mass. The vertical track
or channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting
surface. M FTCE — N FIRADGHF 1 B K —
H&K15.8 mmt 0.1mm, KEA/NF6cmiI3164
BRI R EHRER, BN kg£0.1
kg E ) N61+2.5 cm i) =1 FE V& [0 R

N/A

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mmz0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to
besubjected to only a single impact. /4 Z o5 fHE
dh,  YUEIRL 5 SR R T FAT I SRUBAERE S PO
H#£15.8 mmt0. 1mm& M RE WM HEE. B4
i R — K.

N/A

Test Procedure — Crush (applicable to prismatic,
pouch, coin/button cells and cylindrical cells not
more than 18 mm in diameter). /5L (i& F T 8541
o SR T /A e S A B AR AL 18mm ) [
FETE )

Prismatic cell/ 77 J& H it

A cell or component cell is to be crushed between
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until
thefirst of the three options below is reached. /44
MIBAER AP Z A5 R, R/ EimA, E5
—AME R R R 1.5emls. B RRLL
17, HEIWILLLF =FiEmz —

(a) The applied force reaches 13 kN+0.78 kN;
Mt N 77153513 KN+0.78 kN

(b) The voltage of the cell drops by at least 100 mV;
JA i (1) HBE T B 22 /0 100mV

N/A

(c) The cell is deformed by 50% or more of its
original thickness. /it 38 % Ji7 UG /& 1% 1150% LA
Ea

N/A

Rev.: 2.0
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its flat
surfaces. For cylindrical cells, the crush force shall
be applied perpendicular to the longitudinal axis. /#%
FETR BRERAR RS IR T 1 — T e P« 44/ /T 7
RS AP 48 R TG o (B TR LA 5 A o 1 1
77 Itk -

Each test cell or component cell is to be subjected to
one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using
test cells or component cells that have not
previously been subjected to other tests./& Mk b &
REFFEM, HEREZ KL, WESRG-R
[ B 526/ .

Cells and component cells meet this requirement if
their external temperature does not exceed 170°C
and there is no disassembly and no fire during the
test and within six hours after this test. /8 £ &
R FEIRSRE P UK Z G6N IR, HARIBER
#id170°C, JEHESMERMEE KIEK L.

No disassembly and no fire. /¢
iR, TR KRR EA: .

The data see table 2.
1 IREAE K2,

38.3.4.7

Test T.7: Overcharge/it % i1

The charge current shall be twice the manufacturer's
recommended maximum continuous charge current.
Tests are to be conducted at ambient temperature.
The duration of the test shall be 24 hours. The
minimum voltage of the test shall be as follows: /7E
IR, CA2E B 3 7 BRI B R RFE 78 B L IR
FEAMZSEE, JUIRAT ] 924/ o AR A BN B G
T

(@) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V. /1
SRIE P AR HY 78 B R AR 18V, AR B/
72 FEL R N )t PR AR 1 B K 7 B PR R P 5 B
R22VZ PN .

The voltage of the test is 8.4V,
and the current is 2.4A.
[ M HLE 8.4V, HL A2 4A.

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge

voltage. /4 SRl i& i B AR Y 7 He i R R 18V, Al
AR /N T R R A 2 ) i B AR A R K 7 HL L TR
191.24%.

N/A

There is no disassembly and no fire during the test
and within seven days after the test. /7£ il 7 FHill
RFERETRA, HaEMRALE KR,

No disassembly and no fire. /¢
R, EKRREE.

The data see table 3.
1R EHE WA 3.
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UN 38.3
Clause Requirement + Test Result - Remark Verdict
38.3.4.8 |Test T.8: Forced discharge/3a #il i /i P
Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /FEEiR T, RN EEEREE12VH
HUTEUE LTRGBS, B IR A Bt
HI4E HLIAL 9 ) X PR R A A T R L
The specified discharge current is to be obtained by P
connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall
be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the
initial test current (in ampere). /48 5 [ H HL I it
BRI A B & IE NI 1 S ok K18,
B LS YO T [ (2N ) A B E 2 BB AT
R (2 ).
There is no disassembly and no fire during the test | No disassembly and no fire.
and within seven days after the test/TElliKH A | /IEMEMELE KR KA.
RIEMETRA, FRESBRLE AR EE P
The data see table 4.
1 I REHE &4
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Tables
Table 1: T.A~T.5/ 1. WHAT.A~MKT.5
Test 5:
Test 1: Altitude . . . ) External
OCV prior simulation/ T;ﬁt‘ig.zTh:e;'rfr;a‘Iﬁtef o Tc?sltf’a. Vlbrz:zt_lon/ Tesf 4 S':'OCK/ Short Circuit/
Sample N_Ias;s to t?St sk 1 %E*ﬁm )1 s e K 3: *)l_ﬁlib R 4: /q]ﬁ_T (D"Jiit 5. 5,“';_[3
o 5 | S | O i
R RETRE I FF Voltage after Voltage after Voltage after Voltage after Temp. (°C)
LS B HL R Mass loss test / Voltage Mass loss test/ Voltage Mass loss test/Voltage | Mass loss | test/Voltage
(%) pre-test, (%) pre-test, (%) pre-test, (%) pre-test,
(%) (%) (%) (%)
C1# 21.9184 4.188 0.01 99.95 0.02 99.86 0.00 99.96 0.00 99.94 56.2
C2# 21.9184 4.186 0.01 99.95 0.03 99.86 0.01 99.94 0.01 99.94 56.0
C3t#t 21.9184 4186 0.01 99.96 0.03 99.85 0.00 99.93 0.01 99.94 56.3
Ca# 21.9184 4.189 0.00 99.94 0.02 99.84 0.01 99.94 0.01 99.93 56.2
C5# 21.9184 4.188 0.00 99.95 0.04 99.83 0.00 99.93 0.00 99.94 56.1
Co# 21.9184 4.186 0.00 99.94 0.03 99.84 0.00 99.93 0.00 99.95 56.2
C7# 21.9184 4.189 0.01 99.96 0.03 99.85 0.00 99.94 0.00 99.95 56.1
C8# 21.9184 4185 0.00 99.94 0.03 99.86 0.00 99.93 0.01 99.94 55.9
Co# 219184 4.186 0.01 99.94 0.04 99.84 0.01 99.93 0.00 99.94 56.0
C10o# 21.9184 4187 0.01 99.96 0.02 99.83 0.01 99.93 0.01 99.93 56.2
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Tables
Table 2: Crush/ %&2: #JE&
Sample No. C11# C12# C13# C14# C15#
6:
s | ocvpriortotest(v) | 3892 | 3886 | 3.891 | 3890 | 3.892
Temp. (°C) 245 | 246 | 248 | 246 | 246
Table 3: Overcharge / %&3: i7EHL
Test 7: Sample No. B1# B2# B3# B4# B5# B6# B7# B8#
Overcharge | OCV priorto test (V) | 4.186 | 4.187 | 4.188 | 4.188 | 4186 | 4187 | 4188 | 4.187
Table 4: Forced discharge / #4: 3R/
Sample No. C16# C17# C18# C19# C20# C21# C22# C23# C24# C25#
Test 8 OCYV prior to test (V) 3.346 3.346 3.346 3.348 3.346 3.346 3.348 3.348 3.346 3.345
Forced
discharge Sample No. C26# C27# C28# C29# C30# C31# C32# C33# C34# C35#
OCYV prior to test (V) 3.347 3.342 3.346 3.348 3.348 3.346 3.346 3.345 3.343 3.349
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Appendix 1

Photo Documentation
Details of: Fig. 1 — Front view of Battery
Details of: Fig.2 — Back view of Battery
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